

BEADBRITE RESEARCH LLC

4811 Lyons Tech Pkwy. Suite 4 Coconut Creek, FL 33073 (954) 426-2360

Certificate Of Analysis

Black Rubber 02 Fine

Code: 02XR

Size: 325-600 mesh

Lot #: FB002

Sieve Test

Rotap Information:

w/ 4% talc

| | |
|-----|-------|
| 80 | 0.0% |
| 100 | 0.0% |
| 120 | 1.0% |
| 140 | 1.6% |
| 170 | 5.5% |
| 200 | 9.1% |
| 325 | 36.8% |
| PAN | 45.9% |